Exploded view/parts list are subject to change at any time without notice. (As of Mar.2012)

| EXPLODED DIAGRAM : LS-10

/N WARNING

This diagram is for your reference only. Do not attempt to service or repair the Tool. Do not take the Tool apart.
Contact an authorized Nitto dealer for all service and repair of the Tool. Improper service and repair can cause
accidents and service injuries. Never attempt to modify the Tool. Never attempt service or repair the Tool yourself.

]
www.npower.com.vin

Tai liéu dugc t8ng hgp bdi ddi ngii ki thuat cia NPOWER
Ban quyén ndi dung thudc vé NITTO KOHKI

OrEe 3
;.“ -::.;g.!“;..{ :

O]F= 0

Powered by NAVITECH | www.navitech.co

The part numbers with () are included in the Ass’y parts written above them.

No. | Part No. Description Qty |Price No. | Part No. Description Qty |Price
1 TP11245 |Pan Head Screw M4 x 10 8 18 | TP05699 |Trigger 1
2 TA96664 |Rubber Support Ass'y 4 sets 19 | TP12004 |O Ring P-10 2
3 TP04217 Raised Countersunk Head 8 20 | TP11258 |Valve Nipple 1

Screw M4 x 10 21 | TA96660 |Cylinder Case Sub Ass'y 1 set
4 TP11249 |Cap A 1 22 | TP11247 |Cylinder 1
5 TP11251 |Packing 2 23 | TP11248 |Piston 1
6 TP11259 |Base Plate 1 24 | TP11254 |Plate 1
Hex. Socket Countersunk 25 | TP11253 |Filter 1
7 TQ10725 Head Screw M3 X 6 4 26 | TP11250 [Cap B 1
8 TP11260 |Clamp Spring 2
9 | TP11261 |Clamp Stopper 2 ACCESSORIES

10 | TA96665 |Rubber Pad Ass'y 1 set No. | Part No. Description Qty |Price
11 | TP06290 |Pan Head Screw M4 x 8 12 27 | TB07904 |Hose E Ass'y 1
12 | TP12208 |Pin4x6.5 1 TP02236 |Bushing R1/4 x NPT1/4 1
13 | TP00123 Countersunk Head Screw M4 4 28 | TA96738 |Base Plate AAss'y 1

X8 29 | TA96739 |Block Rubber Pad Sub Ass'y 1

14 | TB08686 |Housing Ass'y 1 set Abrasive Paper #240 5
15 | (TQ12752) |Label Warning CE Mark 1 Abrasive Paper #320 5
16 | (TP04218) |Label NITTO 1 TQ12755 |Instruction Manual 1
17 | TP11244 |Guide Shaft 1 TQ12756 |Declaration of Conformity 1

TQ12755-1



